
City of Wilsonville
Water System Master Plan - Ordinance  No. 531

Adopted January 24, 2002

Read Me!
Final Report

Tables
Figures



Water System Master Plan – Ordinance No. 531
For

City of Wilsonville, Oregon

Adopted January 24, 2002

Prepared by:
Montgomery Watson Harza, Inc.
111 SW 5th Avenue, Suite 1770

Portland, OR 97204-3620



CERTIFICATE OF ENGINEER

City of Wilsonville, Oregon
Water System Master Plan – Ordinance No. 531
Adopted January 24, 2002

The material and data contained in this report were prepared under the direction and
supervision of the undersigned, whose seal as a professional engineer, licensed to practice in
the State of Oregon, is affixed below.

David L. McPherson, P.E.
[...]
Reservoir to the Southwest service area.

As part of this proposal, 20 million gallons a day (MGD) of the capacity of these
improvements was assumed for the City of Wilsonville out of a total of 60 MGD of
new capacity need for this portion of Southwest Washington County. Others that
would be served by these facilities were the Cities of Tigard, Sherwood, and Tualatin.

If all of the other cities that could be served under this proposal participated, a
pipeline would also have to be constructed from Tualatin to serve Wilsonville as no
other customers would take supply south of Tualatin.  If no other cities participated,
the pipeline to serve solely Wilsonville would have to originate in Tigard at the
terminus of Portland’s Washington County Supply Line. Transmission
improvements from Powell Butte to Tigard and some supplementary supply
increment would also be needed if no other cities participated.

CONCLUSIONS

In 1998 and 1999, the City of Wilsonville intensively evaluated the City of Portland
and Willamette River options side-by-side.  This 18-month evaluation process
included public comment at regular and specially scheduled City Council meetings
and public testimony received at special hearings devoted to the water supply issue.
The evaluation process also included seeking expert advice from independent
specialists, including academic experts in water treatment, toxicology and public
health, and representatives from the Environmental Protection Agency and the
Oregon Department of Environmental quality (DEQ).

Factors of primary importance to the City in their evaluation were:

n cost,

n the ability of the future water supply to protect public health and provide a
high quality of treated water;

n reliability of the supply; and

n environmental impact.

Based on an evaluation of these and other factors, City staff recommended pursuing
development of the Willamette River supply option.  The Wilsonville City Council
passed a resolution in June of 1999 to develop treatment and transmission facilities
on the Willamette River.  This option was deemed by the City to provide Wilsonville
with a safe, reliable long-term water supply, while at the same time affording the City
the greatest certainty and control over program implementation and costs.  The City
Council also referred this issue to the voters in a special election held in September
1999. As a result of the election, the voters approved revenue bonds to construct the
Willamette River water treatment plant.



SOURCE OF SUPPLY

MONTGOMERY WATSON HARZA CITY OF WILSONVILLE
JANUARY, 2002 WATER SYSTEM MASTER PLAN

7 - 9

The City’s conclusions with respect to the major decision criteria are summarized
briefly below:

1. Water quality.  A large database of Willamette River water quality data
has been collected in the last decade by interested water providers, by the
US Geological Survey and by the DEQ.  All monitoring data indicates
that the Willamette River is a suitable source for municipal supply.  Pilot
filtration testing of the supply adequately demonstrated that even under
extreme conditions created by artificial loading of contaminants on the
process, high quality drinking water is produced.  The Willamette
treatment process will use a state-of-the-art ozone/granular activated
carbon treatment process that will provide the highest quality of treated
water in the region.  Independent experts convened by the City of
Wilsonville examined historical water quality data and pilot treatment
results and concurred with the City’s conclusion that the Willamette
River is a suitable supply that will provide high quality water.  Other
major sources in the region include the Clackamas and Trask/Tualatin
Rivers, which are also treated by filtration and also receive most of their
flow from unprotected watersheds under a variety of land uses.

2. Reliability.  The Portland option continues to depend on the region’s
largest water supply, the Bull Run watershed/Columbia groundwater
system.  The Portland supply has historically been disrupted by winter
storms and landslides, forcing wholesale customers off of the supply.
The unfiltered Bull Run supply is vulnerable to a multitude of natural and
man-made threats.  A Willamette supply would diversify regional
supplies, as was envisioned in the Regional Water Supply Plan.  Other
important aspects of reliability include Wilsonville’s ability to perfect its
1974 water right on the Willamette River by development of the
treatment plant project – water which will then be available in perpetuity
to meet Wilsonville’s long-term needs.  Wilsonville would not be
dependent on the major capital projects which must be completed by
Portland over the next 40 years in order to receive adequate water, and
the City would not need to be dependent on multi-agency agreements in
order to assure supply or permits to construct the improvements.

3. Environmental Impact.  The Willamette River option was judged by
the City to have less overall environmental impact than the Portland
option, which includes dam raises and fisheries impacts in the Bull Run,
and also includes major regional pipeline construction.   The Regional
Water Supply Plan, Phase 2 (1996) also rated the Willamette option as
preferable in terms of environmental goals.

4. Cost.  The Portland option is substantially more expensive than is
development of the Willamette River, even if Wilsonville was the sole
developer of the Willamette River facility.  Cost projections were
developed by the City, based on the 1998 Preliminary Engineering
Report and from the Portland proposal summarized above.  Cost figures



SOURCE OF SUPPLY

MONTGOMERY WATSON HARZA CITY OF WILSONVILLE
JANUARY, 2002 WATER SYSTEM MASTER PLAN

7 - 10

were developed for a Wilsonville-only scenario (costs decrease for
Wilsonville if partners contribute) and for a Portland with partners
scenario (cost to Wilsonville increases if less than the assumed 22
wholesale customers participate). Overall, the Willamette option is about
$20 million or 30 percent less expensive than the Portland option, based
on capital costs alone, and about $30 million less considering capital costs
plus interest to 2040. The cost implications to system development
charges (SDC) were estimated for the Willamette River alone option
($3,834) and for the Portland with partners option ($4,585).  This
compares to then current SDCs of $2,681.

WILLAMETTE WATER TREATMENT PLANT

The City of Wilsonville is currently constructing a water treatment facility on the
Willamette River at Wilsonville. The project is located at a site known as the Young
property south of Wilsonville Road just off of Industrial Way in Wilsonville.  The
site consists of two major north and south parcels connected by a narrow strip of
land and a twenty-foot strip along the western edge, north to Wilsonville Road. The
treatment facility site plan is shown as Figure 7-1.

The project consists of three major components:

n Raw Water Intake

− Screens,
− Wetwell (Caisson) and
− Raw water pump station.

n Water Treatment Plant (WTP)

− Chemical addition with rapid mixing,
− Actiflo clarification to reduce turbidity,
− Ozone contact basin for disinfection,
− Filtration for particle removal and taste and odor control,
− Chlorine addition and
− Clearwell reservoir.

n Finished water pump station and finished water pipeline (including access
roadway )

The City of Wilsonville is the primary project participant and lead agency developing
the project.  The Tualatin Valley Water District (TVWD) is also participating in the
project, paying for a portion of the land, the initial treatment capacity and for
oversizing of the intake, raw water pumping and piping, and finished water pumping
and piping.

The screening structure at the intake facility has been designed and is being
constructed for a capacity of 70-mgd.  The raw water pipeline and caisson have a





SOURCE OF SUPPLY

MONTGOMERY WATSON HARZA CITY OF WILSONVILLE
JANUARY, 2002 WATER SYSTEM MASTER PLAN

7 - 11

design capacity of 120 mgd.  The raw water pump station has an initial installed
capacity of 15- mgd with expansion capabilities to 120-mgd. Raw water piping to the
WTP was sized for 70 mgd.

The water treatment plant is located on the south parcel of the property.  It is sized
at an initial capacity of 15 mgd, with Wilsonville taking 10 mgd and TVWD owning
the remaining 5 mgd capacity. Based on the growth projections developed as part of
this Master Plan, this initial 10 mgd plant capacity, supplemented by the existing well
system, will be adequate to meet the City’s needs until the 2005 to 2009 timeframe.
The City will need to develop additional supply capacity, ultimately reaching its
projected buildout water demand of 20 mgd, by the year 2020.

The water treatment plant on the south parcel is configured for an ultimate capacity
of 70 mgd. Future expansion to 120 mgd will require construction of facilities in the
northern parcel of the property. Pipe corridors from the intake have been identified
and maintained for expansion to 120-mgd.

Finished water pumping is sized for the 15-mgd capacity, with expansion capability
to 70- mgd.  The finished water pipeline to the intersection of Wilsonville Road and
Kinsman Road is also sized for a capacity of 70-mgd.  At this point, the finished
water pipeline connects to the City of Wilsonville’s distribution system.  It may also
be available at that point for future connection by TVWD.  If ultimate demands
require 120-mgd, the additional 50-mgd increment would be delivered from another
treatment plant and high service pump station.

As part of the project, the remainder of the south parcel of the site will be developed
as a recreation park.  It will include walking trails, picnic tables, a water feature,
interpretive elements on water treatment, and a river overlook.

Construction began July 17, 2000.  Initial water delivery from the new plant is
scheduled for April, 2002, with final completion of all project elements by October,
2002.

The selected process included ozonation prior to the filters and the use of a deep bed
granular activated carbon (GAC) over sand filter media in a ballasted coagulation
(Actiflo) conventional treatment process.  This process has been designed to control
tastes and odors, address the risks of microbial contaminants, reduce disinfection
byproducts and protect against the potential of organic contamination.  The process
layout also includes provision for future installation of ultraviolet light disinfection.

A 2.5 million-gallon rectangular clearwell has been provided.  A diesel fuel standby
power supply will be provided for a maximum of 4 mgd of total capacity including
raw water pumping, treatment and high service pumping.  An instrumentation and
control system will be provided allowing remote monitoring and control of all
processes.  Monitoring of offsite turnouts and other offsite SCADA monitoring will
also be provided.  A sludge thickener will be provided to provide initial thickening of
solids removed from the Actiflo process. Thickened sludge will be dewatered in
centrifuges.  The dewatered sludge will be hauled to a landfill for final disposal. An



SOURCE OF SUPPLY

MONTGOMERY WATSON HARZA CITY OF WILSONVILLE
JANUARY, 2002 WATER SYSTEM MASTER PLAN

7 - 12

administration building will be provided for plant operations including control room,
laboratory, office space, conference room, restrooms, dressing/shower facilities
lunchroom, and instrument repair room.

To meet demands projected to occur beyond 2005, additional capacity beyond the
City’s 10 mgd initial treatment capacity will be required.  There are several options
for obtaining this capacity.  The City could build another 5 – 10 mgd filtration
capacity in the plant, or it may negotiate to utilize TVWD’s share of the plant
capacity.

Another option is to utilize the City’s existing wells in an Aquifer Storage and
Recovery (ASR) system.  Under this approach, the City’s 10 mgd capacity could be
utilized in the winter to produce water and store it in its existing Columbia Aquifer
wells.  This water would then be withdrawn in the summer peak season demand
period.  Given the approximate 5 mgd capacity of the City’s wells currently, it is
assumed that the ASR system could be 5 mgd capacity.  This would then reduce the
size of the required long-term plant expansion by that amount and would allow the
plant expansion to be delayed by several years.  It is recommended that the City
pursue this strategy for its long-term supply through pilot studies and testing of ASR.
Then, a plant expansion could be installed in 2015.  If ASR is successful, the plant
expansion would only need to be 5 mgd to meet the projected 2020 demands.  If
not, the plant expansion would need to be 10 mgd with the first increment of
expansion after 2005.





MONTGOMERY WATSON HARZA CITY OF WILSONVILLE
JANUARY, 2002 WATER SYSTEM MASTER PLAN

8 - 1

SECTION 8 -  BASIS OF COST ESTIMATES AND
FUNDING OPTIONS

BASIS OF COST ESTIMATES

Cost estimates prepared for this Water Master Plan are planning level opinions of
project cost. These opinions of project costs are not definitive predictions of what
the costs of any specific project will be when constructed. These estimates have been
prepared from the information and data available at the time of this report.  The final
costs of any project, when constructed, will depend on the actual labor and material
costs, competitive market conditions, final project scope, implementation schedule,
and other variable factors at the time the project is actually built.  As a result, the
final actual project costs will vary from the estimates herein.

Costs of the projects are estimated assuming a traditional public works procurement
process of design, bidding, award and construction by a licensed contractor using
commonly accepted means and methods. Since construction costs change
periodically, an indexing method to adjust present estimates in the future is useful.
The Engineering News-Record (ENR) Construction Cost Index (CCI) is a
commonly used index for this purpose.  For future reference, the March 2001 ENR
CCI of 7337 for the Seattle area construction market (the nearest market ENR
monitors) was used as the benchmark for cost estimates in this study.  The estimated
cost of the facilities should be expected to change along with the accuracy of the
estimate as a project proceeds into preliminary and final design. Planning level
opinions of project cost are typically within the range of plus 50 percent to minus 30
percent of the average of the contractors bids after adjustments for changes in the
ENR index and project scope.

Total capital costs for each project are comprised of several components.  These
components are the directly estimated construction cost, an allowance for
contingencies, and an allowance for engineering, construction management,
administrative and legal costs.  The allowance for contingencies covers items such as
variations in the project configuration that are developed during preliminary design
and final design, unforeseen site conditions encountered during construction, and
reasonable project changes during construction.  The contingency allowance does
not include major project scope additions or additional costs resulting from permit
mitigation requirements such as wetlands enhancement.

The general basis of the cost estimates for new construction for each type of facility
is given below.  Any modifications to this general basis, where appropriate, are
provided in Section 10, Summary of the Capital Improvement Program.



BASIS OF COST ESTIMATES AND FUNDING

MONTGOMERY WATSON HARZA CITY OF WILSONVILLE
JANUARY, 2002 WATER SYSTEM MASTER PLAN

8 - 2

PIPELINES

The assumed costs per foot of installed pipe are shown in Table 8 -1.

Table 8-1
Assumed Basis of Pipeline Costs

($/ft of Installed Pipe)

Estimates for pipelines are based on installation in typical urban street environments.